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56 year old male presents with 2 hours onset of chest pain.

Ekg is significant for ST elevations in the anterolateral leads.

His blood pressure is stable 150/90 and his heart rate is 89

He is a past smoker and his past medical history is significant for hypertension 







What to treat?

LAD Only?

Both LAD and RCA?

Anti-platelet Therapy

Plavix? Ticagrelor? Prasugrel?

How Long? 12 months? ≥ 12 months?



Class IIa

1. PCI is reasonable in a noninfarct artery at a time

separate from primary PCI in patients with

intermediate- or high-risk findings on noninvasive

testing.58,141,142 (Level of Evidence: B)

Class III: Harm

1. PCI should not be performed in a noninfarct artery

at the time of primary PCI in patients with STEMI

who are hemodynamically stable.58–60 (Level of

Evidence: B)

2013 ACCF/AHA Guideline for the Management of ST-Elevation Myocardial Infarction



Complete Revascularization with Multivessel PCI
for Myocardial Infarction (COMPLETE TRIAL)

Cardiovascular death or myocardial infarction
Cardiovascular death, Myocardial infarction,
or Ischemia-driven revascularization

N Engl J Med. 2019 Oct 10;381(15):1411-1421.

4yr

4yr

4yr

4yr



Catheter Cardiovasc Interv. 2016 Oct;88(4):501-505

Complete Revasc Associated with

Lower Incidence Mortality or MI

Complete Revasc Associated with

Increased Incidence Mortality or MI

.1          1         10



Complete Revascularization with Multivessel PCI
for Myocardial Infarction (COMPLETE TRIAL)

N Engl J Med. 2019 Oct 10;381(15):1411-1421.

Complete Revascularization

Better

Culprit-Lesion-Only PCI 

Better





Class Level

Class III: Harm

1. PCI should not be performed in a noninfarct artery

at the time of primary PCI in patients with STEMI

who are hemodynamically stable.58–60 (Level of

Evidence: B)

2013 ACCF/AHA Guideline for the Management of ST-Elevation Myocardial 

Infarction

2017 ESC Guidelines for the management of acute myocardial infarction in patients 

presenting with ST-segment elevation

“Based on the new robust evidence from the adequately powered CULPRIT-SHOCK trial, it is now the opinion of the 

2017 STEMI TF (Task Force) that in patients with cardiogenic shock complicating STEMI, primary PCI should be 

restricted to the IRA.”

Integrating the results of the CULPRIT-SHOCK trial in the 2017 ESC ST-elevation myocardial 

infarction guidelines



PCI Strategies in Patients with Acute Myocardial Infarction and Cardiogenic Shock

N Engl J Med. 2017 Dec 21;377(25):2419-2432.

Death

Renal Replacement Rx

P=.01

Death Any Cause

P = .03

Renal Replacement Therapy

P = .07

30 Days

30 Days 30 Days

Contrast Vol 190ml 250ml P<.001

Fluoro Time 13min 19min P<.001

Complete Culprit Only

No Difference:

• MCS Use

• Duration of Catecholamine Use

• Days to Stabilization



Primary PCI Should be the preferred Treatment for the Culprit Artery in STEMI Patients

In Stable Patients

✓ PCI of the Non-Culprit Artery Should Be Considered

✓ PCI of the Non-Culprit Artery Can be done during the index procedure or staged

In Shock Patients

✓ PCI of only the Culprit Artery is Recommended

✓ PCI of the Non-Culprit Artery can be considered in special circumstances



Class I Indications

1. Aspirin 162 to 325 mg should be given before primary

PCI. (Level of Evidence: B)

2. After PCI, aspirin should be continued indefinitely. (Level of Evidence: A)

3. A loading dose of a P2Y12 receptor inhibitor should be

given as early as possible or at time of primary PCI to

patients with STEMI. Options include

a. Clopidogrel 600 mg (Level of Evidence: B); or

b. Prasugrel 60 mg (Level of Evidence: B); or

c. Ticagrelor 180 mg (Level of Evidence: B)

4. P2Y12 inhibitor therapy should be given for 1 year to

patients with STEMI who receive a stent (bare-metal

or drug-eluting) during primary PCI using the following

maintenance doses:

a. Clopidogrel 75 mg daily (Level of Evidence: B); or

b. Prasugrel 10 mg daily (Level of Evidence: B); or

c. Ticagrelor 90 mg twice a day (Level of Evidence: B)

Duration of DAPT Therapy After PCI

Circulation. 2013 Jan 29;127(4):e362-425.



2016 ACC/AHA Guideline Focused Update on Duration of Dual Antiplatelet Therapy in

Patients With Coronary Artery Disease

> 12 Months

6 Months

≥ 12 Months

ticagrelor

prasugrel



Goals for DAPT after PCI in Patients with STEMI

Local Effect at the Stent:

Prevention of In-Stent Thrombosis

Systemic Effect:

Prevention of Ischemic Events 

For High Risk Patient



Improved Polymer Performance

Reduced Inflammatory Response

Improved Elution of Drugs

Improved Stent Strut Design

Improved Delivery

Less Chance to Close Side Branches



Duration of Dual Antiplatelet Therapy for Patients at High Bleeding Risk Undergoing PCI

J Am Coll Cardiol. 2021 Nov 23;78(21):2060-2072.

No difference in outcome 1 month vs 3 months DAPT at 1 year follow up



JACC Cardiovasc Interv. 2016 Mar 14;9(5):426-36.

Short DAPT Therapy in Patients with High Bleed Risk

48.2% 48.3%

78% 1HBR

40% 2HBR

30 Days DAPT: (clopidogrel/prasugrel/ticagrelor) + Aspirin

BMS -

EZES -

- ≥ 3 HBR Criteria

- 2 HBR Criteria

- 1 HBR Criteria
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Duration of DAPT Therapy After PCI



Less Events More Bleeding

Ticagrelor in Patients with Stable Coronary Disease and Diabetes

N Engl J Med. 2019 Oct 3;381(14):1309-1320.

Cardiovascular death
Myocardial infarction
Stroke



Long-Term Ticagrelor in Patients With Prior Coronary Stenting in the PEGASUS-TIMI 54 Trial

J Am Heart Assoc. 2021 Sep 7;10(17):e020446.



STEMI/NSTEMI                                             23.2%                    23%

STEMI                                                            11.9%                    11.6%

Low percentage of patients who presented STEMI



✓Patients should be treated with aspirin and P2Y12 Inhibitor

✓Duration of DAPT therapy should be for at least one year

✓ In patients at high risk of bleeding, DAPT therapy can be shortened to six months

✓ In patients at high risk for Ischemic Events and Low Risk of Bleeding,

DAPT May be Extended Beyond One Year



Radial versus femoral access for coronary angiography and intervention in patients with acute coronary syndromes
(RIVAL): a randomised, parallel group, multicentre trial

Lancet. 2011 Apr 23;377(9775):1409-20.

Death, Myocardial infarction, Stroke, or Non-coronary artery bypass 

graft

related major bleeding

Non-coronary artery bypass graft related major bleeding.



Radial Approach is Preferred

Eur Heart J. 2018 Jan 7;39(2):119-177.

Circulation. 2022 Jan 18;145(3):e4-e17.



TAPAS TASTE TOTAL

N Engl J Med. 2008 Feb 7;358(6):557-67.

N Engl J Med. 2014 Sep 18;371(12):1111-20.

N Engl J Med. 2015 Apr 9;372(15):1389-98.
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Eur Heart J. 2018 Jan 7;39(2):119-177.

Circulation. 2022 Jan 18;145(3):e4-e17.



Indian Heart J. 2015 Sep-Oct;67(5):497-502.

Hub A: 24/7 Primary PCI Capable

Hub B: PCI During Day

Spoke C: Within 30 Min of PCI Capable Hospital

Spoke D: More than 30 Min Away from PCI Capable Hospital

Systems for STEMI Care in India



JAMA Cardiol. 2017;2(5):498-505.

ALL Patients

Spoke Hospitals



Eur Heart J. 2018 Jan 7;39(2):119-177.



Observational Study: Pharmacoinvasive Strategy in Real Life

death, recurrent myocardial 

infarction, target-vessel 

revascularization, and coronary artery 

bypass graft surgery

Circ Cardiovasc Interv. 2016 Sep;9(9):e003508



Circulation. 2013 Jan 29;127(4):e362-425.

Eur Heart J. 2018 Jan 7;39(2):119-177.

Adjuvant Therapy







Echo:  LVEF 46%

LDL: 184

Medications on Discharge

Atorvastatin 80

Zetia 10

Losartan 25

Spironolactone 25

Aspirin 81mg

Ticagrelor 90 bid



Questions



The following is true about PCI of non-culprit lesions in patient presenting with STEMI

A. Non-culprit lesions should always be treated during the index procedure

B. Non-culprit lesions should be treated in patients presenting with shock to improve LV Function

C. Non-culprit lesion PCI in an appropriate setting has a Class IIA indication

D. Treating non-culprit lesions in patient with cardiogenic improves LVEF

E. Non-culprit lesion PCI can be performed during the index procedure



The following is true about thrombolysis

A. Lytics can be given in patients with very high risk NSTEMI because of high clot burden

B. Thrombolysis in is contraindicated in patients aged over 80.

C. Administration of lytic is relatively contraindicated in women undergoing menstration

D. Loading dose of clopidogrel should always be given after thrombolytics

E. Patients should undergo angiography immediately after lytic therapy



1. priorAF on anticoagulation and the need for PCI

2. new-onset AF requiringanticoagulation in a patient 

already on antiplatelet therapy for coronary 

arterydisease (CAD)

3. prior VTE on anticoagulation and the need for PCI

4. new or recurrent VTE requiring anticoagulation in a 

patient already onantiplatelet therapy for CAD.

When using triple, use Plavix

Limit duration to 30 days

PPI


